
Mass Balance Assessment for Six Neonicotinoid Insecticides During
Conventional Wastewater and Wetland Treatment: Nationwide
Reconnaissance in United States Wastewater
Akash M. Sadaria, Samuel D. Supowit, and Rolf U. Halden*

Biodesign Center for Environmental Security, The Biodesign Institute, Global Security Initiative, and School of Sustainable
Engineering and the Built Environment, Arizona State University, Tempe, Arizona 85287-5904, United States

*S Supporting Information

ABSTRACT: Occurrence and removal of six high-production
high-volume neonicotinoids was investigated in 13 conven-
tional wastewater treatment plants (WWTPs) and one engineered
wetland. Flow-weighted daily composites were analyzed by
isotope dilution liquid chromatography tandem mass spectrom-
etry, revealing the occurrence of imidacloprid, acetamiprid, and
clothianidin at ng/L concentrations in WWTP influent (60.5 ±
40.0; 2.9 ± 1.9; 149.7 ± 289.5, respectively) and effluent (58.5 ±
29.1; 2.3 ± 1.4; 70.2 ± 121.8, respectively). A mass balance
showed insignificant removal of imidacloprid (p = 0.09, CI =
95%) and limited removal of the sum of acetamiprid and its de-
gradate, acetamiprid-N-desmethyl (18 ± 4%, p = 0.01, CI = 95%).
Clothianidin was found only intermittently, whereas thiame-
thoxam, thiacloprid, and dinotefuran were never detected. In
the wetland, no removal of imidacloprid or acetamiprid was observed. Extrapolation of data from 13 WWTPs to the nation as a
whole suggests annual discharges on the order of 1000−3400 kg/y of imidacloprid contained in treated effluent to surface waters
nationwide. This first mass balance and first United States nationwide wastewater reconnaissance identified imidacloprid,
acetamiprid, and clothianidin as recalcitrant sewage constituents that persist through wastewater treatment to enter water bodies
at significant loadings, potentially harmful to sensitive aquatic invertebrates.

■ INTRODUCTION
Neonicotinoids are the world’s most widely used insecticides,
with global production valued at US$2.5 billion and registrations
in more than 120 countries for commercial use on more than
140 crops.1 These insecticides are used for control of aphids,
whiteflies, planthoppers, lepidoptera, and some coleopteran and
other pests, where they function as powerful neurotoxins.1−3

In December, 2013, the European Commission introduced a
two year moratorium on clothianidin, imidacloprid, and thiame-
thoxam, following reports by the European Food Safety Authority
(EFSA) of these substances posing an “acute risk” to honeybees
essential to farming and natural ecosystem.4 Temporal and
expired restrictions allow for potential current and future uses of
neonicotinoids in these settings. Adverse effects from widespread
use of neonicotinoids have been reported recently for many
nontarget organisms like phloem-feeding insects,5 pollinators and
bees,6 and aquatic invertebrates.7 Median lethal dose values
(LD50) of neonicotinoids for bees vary from 5 to 70 ng/bee.8

Sublethal doses have been shown to cause ATP synthesis inhi-
bition,9 resulting in weakening of foraging success, memory and
learning, damage to the central nervous system,6 and increased
susceptibility to diseases.10 A recent review based on 214 toxicity
tests of 48 species suggested that average individual environ-
mental concentrations of greater than 35 ng/L may severely affect

sensitive aquatic invertebrates populations.7 Another study
indicated that aquatic macrofauna populations dropped sharply
at concentrations between 13 and 67 ng/L.11 Insectivorous birds
are also susceptible to exposure through the food chain.12 A study
in The Netherlands observed a decline in the insectivorous bird
population after the introduction of imidacloprid, the highest
production volume insecticide in the world; imidacloprid con-
centrations of greater than 20 ng/L correlated with 3.5% average
annual declines in bird populations.13 Imidacloprid is moderately
toxic to fish communities;14 oxidative stress and DNA damage
have been reported in zebrafish.15 Furthermore, co-occurrence of
multiple neonicotinoids is known to impart synergistic toxic
effects.16

During the past decades global contamination with neoni-
cotinoids has been observed in surface waters, many of which
receiving treated effluent from wastewater treatment plants.
In a nationwide assessment of United States streams, at least
one neonicotinoid was detected in 53% of the samples analyzed
(n = 38).17 In California, imidacloprid was detected in 89%

Received: February 29, 2016
Revised: May 12, 2016
Accepted: May 19, 2016
Published: May 19, 2016

Article

pubs.acs.org/est

© 2016 American Chemical Society 6199 DOI: 10.1021/acs.est.6b01032
Environ. Sci. Technol. 2016, 50, 6199−6206

This is an open access article published under an ACS AuthorChoice License, which permits
copying and redistribution of the article or any adaptations for non-commercial purposes.

pubs.acs.org/est
http://dx.doi.org/10.1021/acs.est.6b01032
http://pubs.acs.org/page/policy/authorchoice/index.html
http://pubs.acs.org/page/policy/authorchoice_termsofuse.html


of surface water samples collected from agricultural regions
(n = 75) in which 19% of the samples exceeded concentrations
of 1.05 μg/L, the chronic invertebrate Aquatic Life Benchmark
value established by the United States Environmental Protection
Agency (USEPA).18 In Canadian wetlands of the central-eastern
region of Saskatchewan, neonicotinoids were detected frequently
in 2012−2013 (48%; n = 440) at a total average concentration of
51.8 ng/L, with higher detection frequencies being observed in
spring and higher mean concentrations in summer.19 In several
rivers around Sydney, Australia, the average total neonicotinoid
concentration was 118 ng/L; imidacloprid was the most common
neonicotinoid, detected in 93% of samples (n = 15).20 Clothianidin
was detected with a detection frequency of 46.6% in groundwater
and surface water samples (n = 58) collected in Germany.21

Wastewater constitutes a potential source of neonicotinoids
in the environment that has not received much attention yet.
Neonicotinoids are widely used in nonindustrial agricultural
applications such as pet flea treatment, horticulture, and house-
hold pest control products. Thus, these usages may contribute
to neonicotinoid loadings detectable in sewage. A few studies
have detected imidacloprid in wastewater, showing that treated
effluent can inadvertently contribute to neonicotinoid discharge
into receiving water bodies. Indeed, a nationwide assessment of
United States streams showed a positive correlation between
neonicotinoid occurrence and urban land usage but not with
agricultural use.17 In Oregon, effluent samples from 52 waste-
water treatment plants (WWTPs) analyzed for imidacloprid
showed detections in 9.8% samples (n = 102), with an average
concentration of 270 ng/L.22 In Spain, imidacloprid was
detected in wastewater influent and effluent samples at concen-
trations ranging from 1.4−165.7 ng/L (59.4%; n = 32).23

In another related Spanish study, imidacloprid was detected in
river water receiving WWTP effluent at a maximum concen-
tration of 19.2 ng/L, identifying sewage treatment facilities as a
source of neonicotinoids in the environment.24 In Beijing, China,
imidacloprid was detected in WWTP influent and effluent at
concentrations of 45−100 and 45−106 ng/L, respectively, with
no further information being provided on the removal rate.25

With wastewater representing a likely source of neonicoti-
noids in the United States aquatic freshwater environment, the
goal of the present study was to conduct a first mass balance
assessing the fate of six neonicotinoids (listed in order of
decreasing global annual turnover: imidacloprid, thiamethoxam,
clothianidin, acetamiprid, thiacloprid, and dinotefuran1) during
conventional wastewater treatment and wetland treatment and
to obtain through a nationwide reconnaissance a first national
emission estimate by monitoring additional treatment facilities
from across the United States.

■ MATERIALS AND METHODS
Chemicals and Reagents. Organic solvent of high

performance liquid chromatography (HPLC) grade and formic
acid of American Chemical Society (ACS) grade (98%) were
purchased from Sigma-Aldrich Corp., St. Louis, MO, U.S.A.
Ultrapure LC-MS grade water was purchased from Thermo
Fisher Scientific, Waltham, MA, U.S.A. Analytical standards for
six neonicotinoids, an acetamiprid degradate, and deuterated
labeled standards for imidacloprid (imidacloprid-d4), acetami-
prid (acetamiprid-d3), and clothianidin (clothianidin-d3) were
obtained from Sigma-Aldrich Corp., St. Louis, MO, U.S.A.
(CAS numbers provided in Table S1). Stock solutions of
analytical standards (1 ppb to 10 ppm) and their mixtures were
prepared in acetonitrile and stored at −20 °C.

Sample Collection. Sampling for this mass balance
assessment was conducted at two levels. One plant and wetland
were studied in great detail to obtain general information on the
fate of neonicotinoids, and then additional plants were sampled
to see whether the information obtained is more broadly
applicable to treatment facilities in the United States. In early
December 2014 for a period of five consecutive days (Thursday
through Monday), a large activated sludge sewage treatment
plant with an engineered wetland downstream was sampled
extensively. The plant is located in the southwestern region of
the United States and designed to serve a population of up to
2.5 million with design capacity of 870 million L/d (MLD),
receiving sewage comprised of 94% domestic wastewater and 6%
industrial wastewater. The treatment facility produces Class
B+ reclaimed water discharged into a river and Class B sludge
used for land application. The highest-flow treatment train was
selected for detailed studies on plant performance. Unit processes
performed at the WWTP include screening, grit removal, primary
sedimentation, activated sludge biological treatment, secondary
clarification, disinfection treatment by chlorination, thickening of
primary sludge, waste-activated sludge by centrifugation,
anaerobic sludge digestion, and dewatering of digested sludge
by centrifugation. Primary sludge and waste activated sludge
are digested at 35 °C, with an average solids retention time of
21 days. Effluents from a total of five parallel treatment trains are
combined, and a portion of this total flow is directed into an
engineered wetland located immediately downstream and featur-
ing a hydraulic retention time (HRT) of about 4.7 days, an
average water depth of about 1.5 m, total suspended solids (TSS)
concentrations in wetland influent and effluent of 10−15 mg/L,
and average wastewater flow received and discharged around
280 and 250 MLD, respectively. Average values of carbonaceous
biochemical oxygen demand (cBOD) for plant influent and
wetland effluent were 288 ± 23 and 7 ± 1 mg/L, respectively,
demonstrating cBOD removal of approximately 98%. Average
TSS values in plant influent and wetland effluent were 437 ± 160
and 14 ± 3 mg/L, respectively, achieving TSS removal of 96 ± 1%.
The treatment train selected for sampling received wastewater

at a flow rate averaging 230 MLD. Seven portable automated
samplers (6712 full-size portable sampler, Teledyne Isco,
Lincoln, NE, U.S.A.) were programmed based on three-week
average hourly daily flow rate data to collect 2.5 L of flow-
weighted composite samples of primary influent, primary
effluent, secondary effluent, waste activated sludge, disinfection
basin effluent, wetland influent, and wetland effluent over a
period of 24 h for 5 consecutive days. Detailed information
on the sample programming and flow diagram of WWTP
(Figure S1) is provided in the Supporting Information (SI).
Samples were collected in precleaned (acetone washed and
heated at 500 °C for 5 h) amber 2.5 L wide-mouth glass bottles.
Grab samples of primary sludge and dewatered sludge were
collected in precleaned amber 1 L glass bottles and amber 40 mL
volatile organic analysis (VOA) glass vials, respectively.
After collection, samples were placed into coolers and

shipped to the laboratory, where 600 mg/L of Kathon CG-ICP
preservative and 80−100 mg/L of sodium thiosulfate were
added to disinfect and dechlorinate the samples and to prevent
biological and chemical degradation of analytes to take place
during storage (see SI for additional information). Then,
500 mL of aliquots of water were fortified with 200 ng of the
deuterated surrogate standards to account for losses during
storage, extraction, and analysis. Solid samples were dried
and fortified with labeled standards to a nominal concentration

Environmental Science & Technology Article

DOI: 10.1021/acs.est.6b01032
Environ. Sci. Technol. 2016, 50, 6199−6206

6200

http://pubs.acs.org/doi/suppl/10.1021/acs.est.6b01032/suppl_file/es6b01032_si_001.pdf
http://pubs.acs.org/doi/suppl/10.1021/acs.est.6b01032/suppl_file/es6b01032_si_001.pdf
http://pubs.acs.org/doi/suppl/10.1021/acs.est.6b01032/suppl_file/es6b01032_si_001.pdf
http://pubs.acs.org/doi/suppl/10.1021/acs.est.6b01032/suppl_file/es6b01032_si_001.pdf
http://dx.doi.org/10.1021/acs.est.6b01032


of 400 ng/g (dry weight solids). All samples were stored
at 4 °C prior to processing.
For the expanded nationwide reconnaissance, 12 additional

United States WWTPs voluntarily collected 24 h flow-adjusted
samples that were provided to the study team in the year of
2015 as a composited sample. The WWTPs, who requested
anonymity as a prerequisite of study participation, are located in
different regions of the country as described in the Discussion
section. Typically, only one composite each was provided of
raw influent and treated effluent collected simultaneously on a
random workday. Four facilities provided effluent only; three
facilities performed tertiary treatment by filtration, three
facilities performed UV disinfection instead of chlorination;
all other facilities performed conventional treatment (secondary
treatment followed by chlorine disinfection). Samples were
stored at −20 °C prior to processing.
Sample Preparation and Analysis. Extraction of Water

Samples. An automatic solid-phase extraction instrument
(Dionex AutoTrace 280, Thermo Scientific, Waltham, MA,
U.S.A.) was used to concentrate and elute analytes from water
samples from the sorbent bed for analysis. Following screening
of extraction efficiency of a combination of sorbents and sample
volumes, reverse phase functionalized polymeric styrene
divinylbenzene sorbent (Strata X and XL, 500 mg/3 mL,
Phenomenex, Torrance, CA, U.S.A.) was selected and loaded
with 500 mL of wastewater sample. Before loading, cartridges
were conditioned with 3 mL of methanol, followed by 3 mL of
water. Then, 500 mL of wastewater samples spiked with 200 ng
of the deuterated surrogate standards were loaded onto the
cartridges at a flow rate of 2 mL/min, washed with water, and
dried with nitrogen gas for 5 min. Two consecutive elutions
were performed, each with 4 mL of a mixture (95:5, v/v) of
methanol and formic acid. Equal volumes of serial eluates were
combined, evaporated, and reconstituted to half the volume of
water and methanol solution (80:20, v/v) in 0.1% formic acid
for LC-MS analysis. Waste activated sludge and primary sludge
samples featuring a TSS content of approximately 2% and 6%,
respectively were spun in a centrifuge at 7500g for 10 min.
Resultant supernatants were extracted as described above for
water samples, whereas the solids separated from the samples
were extracted separately as described below.
Extraction of Solid Samples. Solid samples were dried under

nitrogen using an evaporator (Reacti-Therm TS-18821, Thermo
Scientific, Waltham, MA, U.S.A.). One gram aliquots of solids
samples (dry weight) spiked with 400 ng of the deuterated
surrogate standards were transferred into 40 mL VOA vials,
extracted with 10 mL acetone, placed on a shaker for 24 h, and
sonicated for 1 h. Extracts were spun in a centrifuge at 3000g
for 5 min, and the supernatants were transferred into new vials.
The solids were extracted a second time with acetone, vortexed
for a minute, and centrifuged, and the supernatants were
combined with the first extracts. After two extractions in sequence,
the resultant acetone extracts were dried under a stream of
nitrogen, and analytes were reconstituted in 6 mL of hexane,
following which the resultant extract was cleaned up by solid phase
extraction (similar to USEPA Method 3620C) with a sorbent bed
featuring a blend of magnesium oxide and silica gel (Sep-Pak
Vac Florisil Cartridge 6 cc containing 1 g of sorbent, Waters
Corporation, Milford, MA, U.S.A.). Before loading, the sorbent
was conditioned successively with 6 mL of dichloromethane
(DCM), 6 mL of acetone, and 6 mL of hexane. Extracts in hexane
were loaded onto the cartridges, the resin bed washed with 6 mL
of hexane, and analytes eluted subsequently with 4 mL of DCM

and 4 mL of acetone. Aliquots of 1 mL of each serial extract
(acetone and DCM) were transferred and combined into 2 mL
LC analysis vials, dried under a gentle stream of nitrogen, and
reconstituted with 1 mL of a solution of water, methanol, and
formic acid (80/20/0.1, v/v/v) for analysis.

Liquid Chromatography Separation and Tandem Mass
Spectrometry Analysis. Separation was carried out using
a Shimadzu Ultra Performance Liquid Chromatography
(UPLC) system, equipped with the SIL-20AC autosampler and
20-AD solvent delivery system (Shimadzu Scientific Instruments,
Inc., Columbia, MD, U.S.A.). Simultaneous chromatographic
separation of the six neonicotinoids plus one degradate was
performed by reverse phase liquid chromatography using a
4.6 mm × 150 mm C8 column (XBridge, Waters Corporation
Milford, MA, U.S.A.) with 3.5 μm bridged ethylene hybrid
(BEH) particles. A binary gradient with 0.1% formic acid in
water and methanol at a total flow rate of 0.5 mL/min was
applied. The injection volume was 100 μL, and the mobile
phase consisted of 20% organic with an initial 1 min ramp of
10% solvent content increased per min, followed by a 6 min
ramp of 10.8% per min to 95% organic, where it was held for
3.5 min, for a total run time of 14 min. Identification and
quantitation were performed using an API 4000 tandem mass
spectrometer (ABSciex, Framingham, MA, U.S.A.) in positive
electrospray (ESI+) mode by monitoring the first and second
most abundant ion transitions for quantification and con-
firmation, respectively. Mass spectrometry was performed at a
source heating temperature of 700 °C, ion spray voltage of
4500 V, curtain gas (nitrogen) pressure of 50 psi, nebulizer gas
pressure of 90 psi, heater gas pressure of 75 psi, and dwell time
of 70 ms. Analyst software, version 1.5 (ABSciex, Framingham,
MA, U.S.A.) was used for LC-MS/MS system control and data
analysis. Information on calibration curves, method validation,
quality assurance, and quality control can be found in the SI.

Mass Balance Calculations. An analyte mass balance was
performed for the full-scale wastewater treatment train over a
period of 5 consecutive days (to account for the hydraulic
residence time), combining primary, activated sludge, and
disinfection treatment, using the following equation:

∑ ∑
∑

×̇ = − ×

− ×

m Q C Q C

M C

transformed inf inf eff eff

DWS DWS (1)

where, ṁtransformed = mass input of neonicotinoids lost to
transformation or unaccounted for (g/day), Qinf = flow rate of
influent to primary clarifier (L/day), Cinf = concentration of
neonicotinoids in influent entering primary clarifier (g/L),
Qeff = flow rate of effluent after chlorine disinfection (L/day),
Ceff = concentration of neonicotinoids in effluent leaving
treatment plant (g/L), MDWS = mass of dewatered sludge
produced (kg/day), and CDWS = concentration of neonicoti-
noids in dewatered sludge (g/kg).
Individual mass balance for primary treatment, activated

sludge treatment, disinfection treatment, and constructed
wetland were calculated similarly (see SI). A paired two tailed